Factory : Plot No. T-150,
M.I.D.C., Tarapur, Tal. Palghar,
Dist. Palghar Pin - 401 506.

=D o " o
= State - Maharashtra, INDIA
= Aartl Drugs Llnl}ted Web. : www.aartidrugs.com
= Manufacturers of : Bulk Drugs & Chemicals Mob.: 9172225037
03 June, 2021
To,
The Director,

Ministry of Environment & Forests,
Regional Office, (WCZ),

Ground Floor, East Wing,

New Secretariat Building,

Civil Lines, Nagpur — 440001

Ref: Environmental Clearance letter no, SEAC-2014/CR-392/TC-2 dated 28 January 2016, granted
by SEIAA, Govt. Of Maharashtra.

Dear Sir,

Subject: Submission of Consolidated EC compliance report for Aarti Drugs Ltd., for proposed
manufacturing of organic chemicals & salts of 3600 MT/Month at Plot no. T-156, MIDC
[...]
Validity of Environment Clearance: The environmental clearance accorded shall be
valid for a period of 7 years as per MoEF & CC Notification dated 29" April, 2015 to
start of production operations.

In case of any deviation or alteration in the project proposed from those submitted to
this department for clearance, a fresh reference should be made to the department to
assess the adequacy of the condition(s) imposed and to incorporate additional
environmental protection measures required, if any.

The above stipulations would be enforced among others under the Water (Prevention
and Control of Pollution) Act, 1974, the Air (Prevention and Control of Pollution )
Act, 1981, the Environment (Protection) Act, 1986 and rules there under, Hazardous
Wastes (Management and Handling ) Rules, 1989 and its amendments, the public
Liability Insurance Act, 1991 and its amendments.

Any appeal against this environmental clearance shall lie with the National Green
Tribunal (Western Zone Bench, Pune), New Administrative Building, 1* Floor, D-,
Wing, Opposite Council Hall, Pune, if preferred, within 30 days as prescribed under
Section 16 of the National Green Tribunal Act, 2010.

Member Secretary, SEIAA.

. Shri. R. C. Joshi, IAS (Retd.), Chairman, SEIAA, Flat No. 26, Belvedere, Bhulabhai

desai road, Breach candy, Mumbai- 400026.

. Shri T. C. Benjamin, IAS (Retired), Chairman, SEAC-1, 602, PECAN, Marigold,

Behind Gold Adlabs, Kalyani Nagar, Pune—411014. .

. Additional Secretary, MoEF & CC, Indira Paryavaran Bhavan, Jorbagh Road,

Aliganj, New Delhi-110003.

. Member Secretary, Maharashtra Pollution Control Board, with request to display a

copy of the clearance.

. The CCF, Regional Office, Ministry of Environment and Forest (Regional Office,

Western Region, Kendriya Paryavaran Bhavan, Link Road No- 3, E-5, Ravi-Shankar
Nagar, Bhopal- 462 016). (MP).

. Regional Office, MPCB, Thane.
. Collector, Palghar

. IA- Division, Meonitoring Cell, MoEF & CC, Indira Paryavaran Bhavan, Jorbagh

Road, Aliganj, New Delhi-110003.

. Select file (TC-3)

(ECuploadedon 2 J0l]20)( )

-11-






mmwﬁfﬁé@mmgﬁéﬁriﬁ '
SRS HITETA el WITE q.T-240 m?m%a
ﬁonﬁ E?(WWQSEAC 2014/CR 302/ |
TC-2. R, :¢ SaI, R028), Foifaror forseres Hedl
el SR, A o WeRmSE Yoo FRE HesR
e, I1ehe, TEI Setieea Gk hitp://
ec.maharashtra.gov.in RuEaraga.




MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 S i Kalpataru Point, 2nd and

Fax: 24023516 L....i.L. W 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in *ﬁﬁf“‘% Cinema, Near Sion Circle,
Email: cac-cell@mpch.gov.in NP Sion (E), Mumbai-400022
RED/L.S.I Date: 25 lov{wao
No:- Format1.0/CC/UAN No.0000057781/CO - 20 o 200 loq ¢r

To,

M/s. AARTI DRUGS LTD.
PLOT NO. T-150, M.L.D.C., TARAPUR,
TAL & DIST- PALGHAR

Sub:  Grant of Amendment of Consent to Operate under Product mix
under Red/LSI category

Ref: 1. Consent to Operate granted vide No. Format 1.0/BO/AST/UAN No.
0000021757/0/CC-1801000469 dated 10/1/2018

2. Environmental Clearance granted vide No. SEAC-201/CR-392/TC-2 dated
28/01/2016
3. Minutes of the Technical Committee for product mix dated 11/10/2019

4. Minutes of the 8th Consent Committee meeting of 2019/20 dated
26/11/2019

Your application No.MPCB-CONSENT-0000057781 Dated 03.10.2018

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 2=1_ of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 js considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule LI, N &IV
annexed to this order:

1. The consent to operate is granted for a period up to 31/08/2022

2. The capital investment of the project is Rs.72.7 Crs. (As per C.A Certificate
submitted by industry Existing-Rs. 72.70 Crs + Expansion/Increase in C.I. -
Rs. 0.0 Crs)

3. Consent is valid for the manufacture of:

Pr_'oduc_t _
Products:
1 |CYCLOPROPYL AMINE 100.00 MT/M
2 |SALT RECOVERY PLANT 2166.00 MT/M
3 |SODIUM BENZENE SULPHINATE 150.00 MT/M
CIS-BROMO BENZOATE OR Trans Bromo
4 Beitante 170.00 MT/M
5 |[BENZENE SULPHONIC ACID 50.00 MT/M
6 |[INTERMEDIATES OF ITRACONAZOLEE 21.40 MT/M

AARTI DRUGS LTD./CO/UAN No.MPCB-CONSENT-0000057781 Page 1 of 12




4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:
DSEE e (in'i

_::_.15:_._ _.-.:Descr;::?frgp: . .CMD) . _Sgandards to Disposal Path
1. |Trade effluent 95.5  |As per Schedule -| |ReCYcle 100% to achieve
2. |Domestic effluent 3 As per Schedule - 1|0n land for gardening

5. Conditions under Air (P& CP) Act, 1981 for air emissions:
~ Sr  Stack | ~ Description of stack/  Number of Standards to be
_No.  No. B source - Stack achieved
BOILER (10 TPH) As per Schedule -II
2 2 D.G.SET (1250 KVA) 1 As per Schedule -II
3 3 Process Reactor ( 3 NOS) 3 As per Schedule -l

6. Non-Hazardous Wastes:

Quantlty Uom o atment : Disposal

SALE TO AUTHORISED SALE TO AUTHORISED
BRICKS MANUFAACTURER |BRICKS MANUFAACTURER

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for treatment
and disposal of hazardous waste:

Disposal

CHWTSDF/Co-
; o Processing to Cement
1 fv81t RSESIdUES B 3758.28 |Kg/M{  Incineration Industry through
s Y Authorized Pre-
processor
CHWTSDF/Co-
Processing to Cement
2 ZB'ZEDE? Gatalysty 977.35 |KgM Incineration Industry through
spent carbon Authorized Pre-
processor
gg#e’lssrf?c%tr)m{tainersllin sale to Authorized
; reconditioner having
3 svriihCﬁg;aar:ygsged 1000 |No/M Reprocess permission under
f |
chemicals /wastes Rule 9 of HW Rule
CHWTSDF/Co-
35.3 Chemical sludge Processing to Cement
4 |from waste water 1000 |Kg/M Incineration Industry through
treatment Authorized Pre-
processor
(25%
NH3)CHWTSDF/Sale
28.1 Process Residue , to Authorized
B and wastes 273 |MTM| Landfill/Reprocess reprocessor having
permission under
Rule 9 of HW Rule

A

AARTI DRUGS LTD./CO/UAN No.MPEB-CONSENT-0000057781 Page 2 of 12




Sr  Category
No No./Type

Quantity UoM Treatment _ Disposa

(Sodium Hypochlorite
Solutiont) CHWTSDF/
77.6  |MT/M Landfill/Reprocess | Sale to Authorized party
having permission under
Rule 9 of HW Rule

(Methanol) CHWTSDF/
Sale to Authorized party
having permission under

Rule 9 of HW Rule

(Glycerin) CHWTSDF/

28.1 Process ;
: , Sale to Authorized party
8 [Residue and 5.5 MT/M| Landfill/Reprocess having permission under

wastes Rule 9 of HW Rule

(HBr Solution) CHWTSDF/
Sale to Authorized party
having permission under

28.1 Residues
and wastes*

28.1 Process
7 |Residue and 316  |MT/M Landfill/Reprocess
wastes

28.1 Process
9 [Residue and 216 |MT/M Landfill/Reprocess

wasltes Rule 9 of HW Rule
(Methylene Di Chloride)
28.1 Process CHWTSDF/ Sale to
10 [Residue and 7.8 MT/M|  Landfill/Reprocess Authorized party having
wastes permission under Rule 9
of HW Rule

(Butanol) CHWTSDF/ Sale

28.1 Process .
; < ; to Authorized party
11 |Residue and 1.0 MT/M_ Ira_c:_ng;atmn/Reprocess having permission under

wastes LD Rule 9 of HW Rule

(HCI 30%) CHWTSDF/
Sale to Authorized party

28.1 Process

12 Szzltcéie and 43 MT/M| Landfill/Reprocess Nating presiorinsdie
Rule 9 of HW Rule
B gﬁfgfﬁin w0 Ka/M Incineration through Authorized Pre-
J processor
< CHWTSDF/Co-Processi
Concentration 48 Camant ] ;Sets Ing
14 |or 15 |MT/M| Landfill/incineration Hirow irgitho:iz ngr
evaporation g ed Pre-
residues processor

AARTI DRUGS LTD./CO/UAN No.MPCB-CONSENT-0000057781 Page 3 of 12




8  Solvent Management shall be carried out as follows:
a. Metering and control of quantities of active ingredients to minimize wastes.
Use of automatic filling to minimize spillage.
Use of close feed system into batch reactors.
Venting equipment through vapour recovery system.,

Use of high-pressure hoses for equipment cleaning to reduce waste water
generation.

® o n o

9 The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

10 This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

11 This consent is issued with overriding effect on earlier Consent to Operate granted by
the Board vide No. Format 1.0/BO/AST/UAN No. 0000021757/0/CC-1801000469 dated
10/1/2018 which is valid upto 31/8/2022

12 The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEAC-201/CR-392/TC-2 dated 28/01/2016

13 Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server .

14 The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

15 This consent is issued pursuant to the decision of the Technical Committee meeting
(2019-20) for assessment of application of under change in product-mix held on
11/10/2019 and decision of 8th Consent Committee Meeting held on 26/11/2019.

For and on behalf of the
- Maharashtra Pollutjon Control Board.

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No.  Date Transaction Type
100000.00 |TXN1810001424 15/10/2018|0nline Payment

Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.

2. Chief Accounts Officer, MPCB,Sion, Mumbai

AARTI DRUGS LTD./CO/UAN No.MPCB-CONSENT-0000057781 Page 4 of 12




SCHEDULE-I
Term conditions for compliance of Water P lution Control:

1L Al As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 120.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary
Settling Tank), Secondary (Activated sludge process), Tertiary (Pressure sand
filter, Activated carbon filter), Advanced treatment.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing so as to achieve Zero Liquid
Discharge. There shall be no discharge on land or outside factory premises
generated from this unit.

C] The Industry shall ensure connectivity of online monitoring system to the MPCB
server including separate energy meter for pollution control system.

D] The high COD effluent generated from sister concern units located at a) Plot No.
No N-198, 199 & N-129 - (72.2 CMD) b) Plot No. E-9/3 & 4- (7.23 CMD) ¢) Plot No.
W-60 (B), 61 (B), 62 (B), 71 (B), 72 (B), 73 (B)- (0.66 CMD) d) Plot No. G-60 - (132.1
CMD) and e) Plot No. E-1, 21 & 22- (39.1 CMD) shall be treated in the Multi
Effective Evaporator provided at M/s. AARTI Drugs Ltd. Plot No. T-150, MIDC
Tarapur and It is joint & several responsibility of all the units, if failed to achieve
above conditions.

2. A] The treated sewage shall be soaked in soak pit and overflow if any shall be used on
land for gardning. There shall be no discharge outside the factory premises

B] The Applicant shall operate the sewage treatment system to treat the
sewage so as to achieve the 'f,oll_o;wing standards.

BOD (3 days 270C ) " |Not to exceed 100 mg/L
2 |Total Suspended solids Not to exceed 100 mg/L

Cl The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise. In
no case, sewage shall find its way for gardening / outside factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof,

AARTI DRUGS LTD./CO/UAN No.MPCB-CONSENT-0000057781 Page 5 of 12



6.

The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

- Water consumption quantity

:S_rf;_'_No.'_ b "Pi_)rpa_se for water consumed

Industialoling, praying in mine pits
L or boiler feed 25500
2. Domestic purpose 3.50
3 Processing whereby water gets polluted 88.00
" |& poliutants are easily biodegradable ’
Processing whereby water gets polluted
4.  |& pollutants are not easily 0.00
biodegradable and are toxic
D Gardening 15

The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

AARTI DRUGS LTD./CO/UAN No.MPCB-CONSENT-0000057781

Page 6 of 12



Term

As per your application, you have provided the Air pollution control (APC) system and
erected following stack (s) to observe the following fuel pattern;

Stack Stack . Height o
No. Attached APC System in Type of Fuel
b T D o Mtrs, S

1 BOILER Dust 1700
. Collector/Dust | 48/48 BRIQUETTE/Coal Kg/Hr/1270(0.50(1608.00
1 Boiler Collector J Kg/Hr
Acoustic
2 D.G.SET Eficlosure 7 |HSD 300 Ltr/Hr [1.80( 259.00
Process
3 Reacor ( 3 ;-(IJCBI g;::;ber 30 |- -- - -
NOS)

The Applicant shall provide Specific Air Pollution control equipments as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance / CREP guidelines.

The applicant shall operate and maintain above mentioned air pollution control
system, so as to achieve the level of pollutants to the following standards:

Total Particulate matter Not to exceed 150 mg/Nm’?
Acid Mist Not to exceed 35 mg/Nm3
Ammonia (Process) Not to exceed 30 mg/Nm3
Benzene Not to exceed 05 mg/Nm3
Toluene | Not to exceed 100 mg/Nm3
Acetonitrile " Not to exceed 1000 mg/Nm3
Dichloromethane Not to exceed 200 mg/Nm3
Chlorine Not to exceed 15 mg/Nm3

The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

The Board reserves its rights to vary all or any of the condition in the consent, if due to
any technological improvement or otherwise such variation (including the change of
any control equipment, other in whole or in part is necessary).

Solvent Management shall be carried out as follows:
a. Reactors shall be connected to Chilled Brine Condenser system

b. Reactors and solvent handling pumps shall have mechanical seals to prevent the
leakages.

C. The condensers shall be provided with adequate Heat transfer area (HTA) and
residence time S0 as to achieve more than 95% overall recovery

d. Solvents shall be stored in a separate space specified with all safety measures.

€. Proper earthing shall be provided in all the equipment’s, wherever solvent
handling is done.

]

AARTI DRUGS LTD./CO/UAN No.MPCB-CONS\Eﬁ/l{»OOOOOS7781

Page 7 of 12




f.  Entire plant shall be flame proof. The solvent storage tanks shall be provided with
breather valve to prevent losses.

g. All the solvent storage tanks shall be connected with vent condensers with chilled
Brine circulation.

h.  Fugitive emissions shall be controlled at 99.95% with effective chillers.

i.  Solvent tramsfer shall be through pump.

AARTI DRUGS LTD./CO/UAN No.MPCB-CONSENT-0000057781 Page 8 of 12



SCHEDULE-I_I_!
Details of Bank Guarantees:

g G T

Sr. Consent(C2E/C20/C Submission ; - ‘ne~ - Compliance
BG 3 .~ Purpose of BG ™ e

No.. 2R)  Imposed Period L o __--__._Pen.-'l_od

Towards Operation &

i Maintenance of